Hyundai Car 1999-05

Torque Specifications

Print

TORQUE SPECIFICATIONS
YearEngine Displacement Liters (VIN)Engine Displacement LitersCylinder Head BoltsMain Bearing BoltsRod Brearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsOil Pan Drain Plug
                IntakeExhaust    
2001G1.5-40-4425-28110-11894-10111-1411-141830-33
  F2.0--34-39125-13388-9511-1417-221830-33
  D2.0--34-39125-13388-9511-1417-221830-33
  S2.4---80-9494-101--15-2225-33
  V2.5---130-13853-5514-1518-2215-2225-33
  D3.075-8265-72-NANA9-1020-4015-2226-32
1- Step 1: 18 ft. lbs.
2- Step 1: M10 bolts to 22 ft. lbs. and M12 bolts to 26 ft. lbs.
3- Step 1: 20-24 ft. lbs.
4- Step 1: 14 ft. lbs.
5- 13-16 ft. lbs. plus 90-94 degrees
6- M8: 11-14 ft. lbs.
7- M8: 18-22 ft. lbs.
8- M10: 20-24 ft. lbs. plus 90-94 degrees
9- 12-14 ft. lbs. plus 90-94 degrees
10- 26 ft. lbs. + 90 degrees
11All readings in ft. lbs.
TORQUE SPECIFICATIONS
YearEngine Displacement Liters (VIN)Engine Displacement LitersCylinder Head BoltsMain Bearing BoltsRod Brearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsOil Pan Drain Plug
                IntakeExhaust    
2002G1.5-40-4425-28110-11894-10111-1411-141830-33
  D2.0--34-39125-13388-9511-1417-221830-33
  S2.4---80-9494-101--15-2225-33
  H2.7---130-13853-5514-1518-2215-2225-33
  E3.575-8265-72-NANA9-1020-4015-2226-32
1- Step 1: 18 ft. lbs.
2- Step 1: M10 bolts to 22 ft. lbs. and M12 bolts to 26 ft. lbs.
3- Step 1: 20-24 ft. lbs.
4- Step 1: 14 ft. lbs.
5- 13-16 ft. lbs. plus 90-94 degrees
6- M8: 11-14 ft. lbs.
7- M8: 18-22 ft. lbs.
8- M10: 20-24 ft. lbs. plus 90-94 degrees
9- 12-14 ft. lbs. plus 90-94 degrees
10- 26 ft. lbs. + 90 degrees
11All readings in ft. lbs.
TORQUE SPECIFICATIONS
YearEngine Displacement Liters (VIN)Engine Displacement LitersCylinder Head BoltsMain Bearing BoltsRod Brearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsOil Pan Drain Plug
                IntakeExhaust    
2003G1.5-40-4425-28110-11894-10111-1411-141830-33
  D2.0--34-39125-13388-9511-1417-221830-33
  S2.4---80-9494-101--15-2225-33
  H2.7---130-13853-5514-1518-2215-2225-33
  F2.7---130-13853-5514-1518-2215-2225-33
  E3.575-8265-72-NANA9-1020-4015-2226-32
1- Step 1: 18 ft. lbs.
2- Step 1: M10 bolts to 22 ft. lbs. and M12 bolts to 26 ft. lbs.
3- Step 1: 20-24 ft. lbs.
4- Step 1: 14 ft. lbs.
5- 13-16 ft. lbs. plus 90-94 degrees
6- M8: 11-14 ft. lbs.
7- M8: 18-22 ft. lbs.
8- M10: 20-24 ft. lbs. plus 90-94 degrees
9- 12-14 ft. lbs. plus 90-94 degrees
10- 26 ft. lbs. + 90 degrees
11All readings in ft. lbs.
TORQUE SPECIFICATIONS
YearEngine Displacement Liters (VIN)Engine Displacement LitersCylinder Head BoltsMain Bearing BoltsRod Brearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsOil Pan Drain Plug
                IntakeExhaust    
2004G1.5-40-4425-28110-11894-10111-1411-141830-33
  D2.0--34-39125-13388-9511-1417-221830-33
  S2.4---80-9494-101--15-2225-33
  H2.7---130-13853-5514-1518-2215-2225-33
  F2.7---130-13853-5514-1518-2215-2225-33
  E3.575-8265-72-NANA9-1020-4015-2226-32
1- Step 1: 18 ft. lbs.
2- Step 1: M10 bolts to 22 ft. lbs. and M12 bolts to 26 ft. lbs.
3- Step 1: 20-24 ft. lbs.
4- Step 1: 14 ft. lbs.
5- 13-16 ft. lbs. plus 90-94 degrees
6- M8: 11-14 ft. lbs.
7- M8: 18-22 ft. lbs.
8- M10: 20-24 ft. lbs. plus 90-94 degrees
9- 12-14 ft. lbs. plus 90-94 degrees
10- 26 ft. lbs. + 90 degrees
11All readings in ft. lbs.
TORQUE SPECIFICATIONS
all readings in ft. lbs.
YearEngine Displacement Liters (cc)Engine ID/VINCylinder Head BoltsMain Bearing BoltsRod Brearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsLug Nuts
                IntakeExhaust    
19991.5 (1495)K-40-4425-28110-11894-10111-1411-141865-80
  2.0 (1975)F--34-39125-13388-9511-1417-221865-80
  2.4 (2351)D-18 --80-9494-101--15-2267-81
  2.5 (2493)E---130-13853-5514-1518-2215-2267-81
1A Cold: 51-54 ft. lbs.; Warm: 58-61 ft. lbs.
2B Step 1: M10 bolts to 22 ft. lbs. and M12 bolts to 26 ft. lbs.
3C Step 1: 20-24 ft. lbs.
4D Cold: 65-72 ft. lbs.; Warm: 72-80 ft. lbs.
5E If changing parts: Step 1: 14 ft. lbs. then back off completely
6
7F Plus 90-94 degrees
8G 13-16 ft. lbs. plus 90-94 degrees
9H M8: 11-14 ft. lbs.
10I M8: 18-22 ft. lbs.
11J Step 1: 18 ft. lbs.
12K M10: 20-24 ft. lbs. plus 90-94 degrees
13L 10-13 ft. lbs. plus 90-94 degrees
TORQUE SPECIFICATIONS
all readings in ft. lbs.
YearEngine Displacement Liters (cc)Engine ID/VINCylinder Head BoltsMain Bearing BoltsRod Brearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsLug Nuts
                IntakeExhaust    
20001.5 (1495)K-40-4425-28110-11894-10111-1411-141865-80
  2.0 (1975)F--34-39125-13388-9511-1417-221865-80
  2.4 (2351)D-18 --80-9494-101--15-2267-81
  2.5 (2493)E---130-13853-5514-1518-2215-2267-81
1A Cold: 51-54 ft. lbs.; Warm: 58-61 ft. lbs.
2B Step 1: M10 bolts to 22 ft. lbs. and M12 bolts to 26 ft. lbs.
3C Step 1: 20-24 ft. lbs.
4D Cold: 65-72 ft. lbs.; Warm: 72-80 ft. lbs.
5E If changing parts: Step 1: 14 ft. lbs. then back off completely
6
7F Plus 90-94 degrees
8G 13-16 ft. lbs. plus 90-94 degrees
9H M8: 11-14 ft. lbs.
10I M8: 18-22 ft. lbs.
11J Step 1: 18 ft. lbs.
12K M10: 20-24 ft. lbs. plus 90-94 degrees
13L 10-13 ft. lbs. plus 90-94 degrees
TORQUE SPECIFICATIONS
all readings in ft. lbs.
YearEngine ID/VINEngine Displacement LitersCylinder Head BoltsMain Bearing BoltsRod Bearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsLug Nuts
                IntakeExhaust    
1999K1.5-40-4425-28110-11894-10111-1411-141865-80
  F2.0--34-39125-13388-9511-1417-221865-80
  D2.4-18 --80-9494-101--15-2267-81
  E2.5---130-13853-5514-1518-2215-2267-81
11999 - 2003 Notes
2- Cold: 51-54 ft. lbs.; Warm: 58-61 ft. lbs.
3- Step 1: M10 bolts to 22 ft. lbs. and M12 bolts to 26 ft. lbs.
4- Step 1: 20-24 ft. lbs.
5- Tiburon
6- Sonata
7- Cold: 65-72 ft. lbs.; Warm: 72-80 ft. lbs.
8- Step 1: 14 ft. lbs.
9- Plus 90-94 degrees
10- 13-16 ft. lbs. plus 90-94 degrees
11- M8: 11-14 ft. lbs.
12- M8: 18-22 ft. lbs.
13- Step 1: 18 ft. lbs.
14- M10: 20-24 ft. lbs. plus 90-94 degrees
15- 12-14 ft. lbs. plus 90-94 degrees
162004 - 2005 Notes
17- Step 1: 18 ft. lbs.
18- Step 1: M10 bolts to 22 ft. lbs. and M12 bolts to 26 ft. lbs.
19- Step 1: 20-24 ft. lbs.
20- Step 1: 14 ft. lbs.
21- 13-16 ft. lbs. plus 90-94 degrees
22- M8: 11-14 ft. lbs.
23- M8: 18-22 ft. lbs.
24- M10: 20-24 ft. lbs. plus 90-94 degrees
25- 12-14 ft. lbs. plus 90-94 degrees
26- 26 ft. lbs. + 90 degrees
27- Step 1: 22 ft. lbs.
TORQUE SPECIFICATIONS
all readings in ft. lbs.
YearEngine ID/VINEngine Displacement LitersCylinder Head BoltsMain Bearing BoltsRod Bearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsLug Nuts
                IntakeExhaust    
2000K1.5-40-4425-28110-11894-10111-1411-141865-80
  F2.0--34-39125-13388-9511-1417-221865-80
  D2.4---80-9494-101--15-2267-81
  E2.5---130-13853-5514-1518-2215-2267-81
11999 - 2003 Notes
2- Cold: 51-54 ft. lbs.; Warm: 58-61 ft. lbs.
3- Step 1: M10 bolts to 22 ft. lbs. and M12 bolts to 26 ft. lbs.
4- Step 1: 20-24 ft. lbs.
5- Tiburon
6- Sonata
7- Cold: 65-72 ft. lbs.; Warm: 72-80 ft. lbs.
8- Step 1: 14 ft. lbs.
9- Plus 90-94 degrees
10- 13-16 ft. lbs. plus 90-94 degrees
11- M8: 11-14 ft. lbs.
12- M8: 18-22 ft. lbs.
13- Step 1: 18 ft. lbs.
14- M10: 20-24 ft. lbs. plus 90-94 degrees
15- 12-14 ft. lbs. plus 90-94 degrees
162004 - 2005 Notes
17- Step 1: 18 ft. lbs.
18- Step 1: M10 bolts to 22 ft. lbs. and M12 bolts to 26 ft. lbs.
19- Step 1: 20-24 ft. lbs.
20- Step 1: 14 ft. lbs.
21- 13-16 ft. lbs. plus 90-94 degrees
22- M8: 11-14 ft. lbs.
23- M8: 18-22 ft. lbs.
24- M10: 20-24 ft. lbs. plus 90-94 degrees
25- 12-14 ft. lbs. plus 90-94 degrees
26- 26 ft. lbs. + 90 degrees
27- Step 1: 22 ft. lbs.
TORQUE SPECIFICATIONS
all readings in ft. lbs.
YearEngine ID/VINEngine Displacement LitersCylinder Head BoltsMain Bearing BoltsRod Bearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsLug Nuts
                IntakeExhaust    
2001K1.5-40-4425-28110-11894-10111-1411-141865-80
  F2.0--34-39125-13388-9511-1417-221865-80
  D2.4---80-9494-101--15-2267-81
  D2.4---80-9494-101--15-2267-81
  G3.075-8265-7236-39NANA9-1020-4015-2267-81
11999 - 2003 Notes
2- Cold: 51-54 ft. lbs.; Warm: 58-61 ft. lbs.
3- Step 1: M10 bolts to 22 ft. lbs. and M12 bolts to 26 ft. lbs.
4- Step 1: 20-24 ft. lbs.
5- Tiburon
6- Sonata
7- Cold: 65-72 ft. lbs.; Warm: 72-80 ft. lbs.
8- Step 1: 14 ft. lbs.
9- Plus 90-94 degrees
10- 13-16 ft. lbs. plus 90-94 degrees
11- M8: 11-14 ft. lbs.
12- M8: 18-22 ft. lbs.
13- Step 1: 18 ft. lbs.
14- M10: 20-24 ft. lbs. plus 90-94 degrees
15- 12-14 ft. lbs. plus 90-94 degrees
162004 - 2005 Notes
17- Step 1: 18 ft. lbs.
18- Step 1: M10 bolts to 22 ft. lbs. and M12 bolts to 26 ft. lbs.
19- Step 1: 20-24 ft. lbs.
20- Step 1: 14 ft. lbs.
21- 13-16 ft. lbs. plus 90-94 degrees
22- M8: 11-14 ft. lbs.
23- M8: 18-22 ft. lbs.
24- M10: 20-24 ft. lbs. plus 90-94 degrees
25- 12-14 ft. lbs. plus 90-94 degrees
26- 26 ft. lbs. + 90 degrees
27- Step 1: 22 ft. lbs.
TORQUE SPECIFICATIONS
all readings in ft. lbs.
YearEngine ID/VINEngine Displacement LitersCylinder Head BoltsMain Bearing BoltsRod Bearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsLug Nuts
                IntakeExhaust    
2002K1.5-40-4425-28110-11894-10111-1411-141865-80
  F2.0--34-39125-13388-9511-1417-221865-80
  D2.4---80-9494-101--15-2267-81
  D2.4---80-9494-101--15-2267-81
  G3.075-8265-7236-39NANA9-1020-4015-2267-81
11999 - 2003 Notes
2- Cold: 51-54 ft. lbs.; Warm: 58-61 ft. lbs.
3- Step 1: M10 bolts to 22 ft. lbs. and M12 bolts to 26 ft. lbs.
4- Step 1: 20-24 ft. lbs.
5- Tiburon
6- Sonata
7- Cold: 65-72 ft. lbs.; Warm: 72-80 ft. lbs.
8- Step 1: 14 ft. lbs.
9- Plus 90-94 degrees
10- 13-16 ft. lbs. plus 90-94 degrees
11- M8: 11-14 ft. lbs.
12- M8: 18-22 ft. lbs.
13- Step 1: 18 ft. lbs.
14- M10: 20-24 ft. lbs. plus 90-94 degrees
15- 12-14 ft. lbs. plus 90-94 degrees
162004 - 2005 Notes
17- Step 1: 18 ft. lbs.
18- Step 1: M10 bolts to 22 ft. lbs. and M12 bolts to 26 ft. lbs.
19- Step 1: 20-24 ft. lbs.
20- Step 1: 14 ft. lbs.
21- 13-16 ft. lbs. plus 90-94 degrees
22- M8: 11-14 ft. lbs.
23- M8: 18-22 ft. lbs.
24- M10: 20-24 ft. lbs. plus 90-94 degrees
25- 12-14 ft. lbs. plus 90-94 degrees
26- 26 ft. lbs. + 90 degrees
27- Step 1: 22 ft. lbs.
TORQUE SPECIFICATIONS
all readings in ft. lbs.
YearEngine ID/VINEngine Displacement LitersCylinder Head BoltsMain Bearing BoltsRod Bearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsLug Nuts
                IntakeExhaust    
2003K1.5-40-4425-28110-11894-10111-1411-141865-80
  F2.0--34-39125-13388-9511-1417-221865-80
  D2.4---80-9494-101--15-2267-81
  D2.4---80-9494-101--15-2267-81
  G3.075-8265-7236-39NANA9-1020-4015-2267-81
11999 - 2003 Notes
2- Cold: 51-54 ft. lbs.; Warm: 58-61 ft. lbs.
3- Step 1: M10 bolts to 22 ft. lbs. and M12 bolts to 26 ft. lbs.
4- Step 1: 20-24 ft. lbs.
5- Tiburon
6- Sonata
7- Cold: 65-72 ft. lbs.; Warm: 72-80 ft. lbs.
8- Step 1: 14 ft. lbs.
9- Plus 90-94 degrees
10- 13-16 ft. lbs. plus 90-94 degrees
11- M8: 11-14 ft. lbs.
12- M8: 18-22 ft. lbs.
13- Step 1: 18 ft. lbs.
14- M10: 20-24 ft. lbs. plus 90-94 degrees
15- 12-14 ft. lbs. plus 90-94 degrees
162004 - 2005 Notes
17- Step 1: 18 ft. lbs.
18- Step 1: M10 bolts to 22 ft. lbs. and M12 bolts to 26 ft. lbs.
19- Step 1: 20-24 ft. lbs.
20- Step 1: 14 ft. lbs.
21- 13-16 ft. lbs. plus 90-94 degrees
22- M8: 11-14 ft. lbs.
23- M8: 18-22 ft. lbs.
24- M10: 20-24 ft. lbs. plus 90-94 degrees
25- 12-14 ft. lbs. plus 90-94 degrees
26- 26 ft. lbs. + 90 degrees
27- Step 1: 22 ft. lbs.
TORQUE SPECIFICATIONS
all readings in ft. lbs.
YearEngine ID/VINEngine Displacement LitersCylinder Head BoltsMain Bearing BoltsRod Bearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsLug Nuts
                IntakeExhaust    
2004C1.6-41-4424-26103-11189-9611-1418-2215-2230-33
  D2.0--34-39125-13388-9511-1417-221830-33
  S2.4---80-9494-101--15-2225-33
  H2.7---130-13853-5514-1518-2215-2225-33
  F2.7---130-13853-5514-1518-2215-2225-33
  E3.575-8265-72-NANA9-1020-4015-2226-32
11999 - 2003 Notes
2- Cold: 51-54 ft. lbs.; Warm: 58-61 ft. lbs.
3- Step 1: M10 bolts to 22 ft. lbs. and M12 bolts to 26 ft. lbs.
4- Step 1: 20-24 ft. lbs.
5- Tiburon
6- Sonata
7- Cold: 65-72 ft. lbs.; Warm: 72-80 ft. lbs.
8- Step 1: 14 ft. lbs.
9- Plus 90-94 degrees
10- 13-16 ft. lbs. plus 90-94 degrees
11- M8: 11-14 ft. lbs.
12- M8: 18-22 ft. lbs.
13- Step 1: 18 ft. lbs.
14- M10: 20-24 ft. lbs. plus 90-94 degrees
15- 12-14 ft. lbs. plus 90-94 degrees
162004 - 2005 Notes
17- Step 1: 18 ft. lbs.
18- Step 1: M10 bolts to 22 ft. lbs. and M12 bolts to 26 ft. lbs.
19- Step 1: 20-24 ft. lbs.
20- Step 1: 14 ft. lbs.
21- 13-16 ft. lbs. plus 90-94 degrees
22- M8: 11-14 ft. lbs.
23- M8: 18-22 ft. lbs.
24- M10: 20-24 ft. lbs. plus 90-94 degrees
25- 12-14 ft. lbs. plus 90-94 degrees
26- 26 ft. lbs. + 90 degrees
27- Step 1: 22 ft. lbs.
TORQUE SPECIFICATIONS
all readings in ft. lbs.
YearEngine ID/VINEngine Displacement LitersCylinder Head BoltsMain Bearing BoltsRod Bearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsLug Nuts
                IntakeExhaust    
2005C1.6-41-4424-26103-11189-9611-1418-2215-2230-33
  D2.0--34-39125-13388-9511-1417-221830-33
  S2.4---80-9494-101--15-2225-33
  H2.7---130-13853-5514-1518-2215-2225-33
  F2.7---130-13853-5514-1518-2215-2225-33
  E3.575-8265-72-NANA9-1020-4015-2226-32
11999 - 2003 Notes
2- Cold: 51-54 ft. lbs.; Warm: 58-61 ft. lbs.
3- Step 1: M10 bolts to 22 ft. lbs. and M12 bolts to 26 ft. lbs.
4- Step 1: 20-24 ft. lbs.
5- Tiburon
6- Sonata
7- Cold: 65-72 ft. lbs.; Warm: 72-80 ft. lbs.
8- Step 1: 14 ft. lbs.
9- Plus 90-94 degrees
10- 13-16 ft. lbs. plus 90-94 degrees
11- M8: 11-14 ft. lbs.
12- M8: 18-22 ft. lbs.
13- Step 1: 18 ft. lbs.
14- M10: 20-24 ft. lbs. plus 90-94 degrees
15- 12-14 ft. lbs. plus 90-94 degrees
162004 - 2005 Notes
17- Step 1: 18 ft. lbs.
18- Step 1: M10 bolts to 22 ft. lbs. and M12 bolts to 26 ft. lbs.
19- Step 1: 20-24 ft. lbs.
20- Step 1: 14 ft. lbs.
21- 13-16 ft. lbs. plus 90-94 degrees
22- M8: 11-14 ft. lbs.
23- M8: 18-22 ft. lbs.
24- M10: 20-24 ft. lbs. plus 90-94 degrees
25- 12-14 ft. lbs. plus 90-94 degrees
26- 26 ft. lbs. + 90 degrees
27- Step 1: 22 ft. lbs.
 
label.common.footer.alt.autozoneLogo